FO1 F02 F03-1-V1
LOCK KIT MUFFLER FRAME-1
 SALOCKKIT HEEMUFFLER ERERFRAVEASSY |
); N
. . b
6‘:«
i ”
F03-1-V2 F03-2 F03-3
FRAME-1 FRAME-2 GEARSHIFT LEVER
FRBRFRAME ASSY FOSEREAFRAVEASSY | | %HiFIGEARSHIFT LEVER o
g
) W 0t
M\ e
)
g
. s
" 8
IS 5 o :
e N )
9 65 6
» Vid g
F04-1 F04-2 F04-3
PLASTICS 1 PLASTICS 2 PLASTICS 3
AR IPLASTOS || [ EHFI/PLASTICS I [ EmkmPUSTGST |
o
F04-4-V1 F04-4-vV2 F04-4-V3
PLASTICS 4 PLASTICS 4 PLASTICS 4
AHHENPLASTICS J ~ BRENPLASTICS IV

FHENV/PLASTICS IV




CONTENTS-FRAME GROUP

F04-5 F04-6 FO5
PLASTICS 5 PLASTICS 6 FRONT SUSPENSION
BHFVIPLASTICS V  BHAVIPLASTICS VI | ] TERFRONT SUSPENSION |
] f 1’ !
-
RS S
1 oy L, bl
sHig .t
-
-
ey
i R %
ﬂ
{ =Tk =i
0 E
et
! ‘ & =
& ’ ®
"
F06-V1 F06-V2 FO7
REAR SUSPENSION REAR SUSPENSION FRONT WHEEL
[ FOBEBRREAR SUSPENSION FOBFBRREAR SUSPENSION | FOTHFIFRONT WHEEL

F08-A-1 F08-A-2 F10
BRAKE SYSTEM (BOSCH ABS) BRAKE SYSTEM (BOSCH ABS) STEERING SYSTEM

ARERORCRAERS | FAERBREY ‘j [ FIORRRSTEERNGSYSTEM |
¥
e
. 1ot

F11 F12 F13-A

REAR WHEEL SEAT (STANDARD)

JER/REAR WHEEL

FI2BRIFUEL TANK

FI3BH/SEAT

&
e “l -
"
' Ty
Aug é"' oy
It 5
~ 2
® 2




CONTENTS—FRAME GROUP

F14

FOOTREST

F15-A
ELECTRIC SYSTEM

F15-B
ELECTRIC SYSTEM

FI4RFOOTREST |

HBZSIELECTRIC SYSTEM

F16

LIGHTS

F18
COOLING SYSTEM

STJLIGHT

RABRDASHBOARD ASSY |

FIB#HEAICOOLING SYSTEM |

DECAL(NEBULA BLACK- IRAN)

F19-B DECAL KITS (ZIRCON BLACK)
DECALKITS (ZIRCON BLACK)

AXR2.

Failure to follow these instructions may resultin serious
injury or death
@ Read the Owner's Manual carefully before riding. Do not

o the vehicl.

® Always woar helmet and proteciive goar.

 Use unleaded gasoline of 95 Octane or above.

@ Do nottouch muffler, radiator and engine when hot. Do
ot touch rotating parts such as wheels during rnning

@ Drive according to r0ad condifions. Slow down in poor
visibilty and on slippery road surfaces.

@ Have your vehicle serviced or adjusted regularly,
especially the drive chain

® Do not runthe engine at dle for aprolonged period.

® Always start drving at the 1" gear

@ Shutoft the engine when the o pressure indicatorgals on

DECALKITS (NEBULA BLACK)

CF400-6

F20

TOOLS

FUEL VAPORIZATION SYSTEM

AIR FILTER ASSY

HEITOOLS

Vid

4R FHFUEL EVAPORATION YSTEM |

e
P

ZRBLAR FILTER ASSY

s
P




EO01-1

E01-2
UPPER & LOWER CRANKCASE ASSY
LEHEHBANTARAASRIUPPER & LOWER CRANKCASE |

CONTENTS—ENGINE GROUP

E01-3
LEFT& RIGHT SIDE COVER
8% W &% 8ARIGHTSLEFT SIDE COVER

OILPAN

[ ammewom |

S
| L
| i
I
| -
I
Vi ‘ (g »
E02-1 E02-2 E02-3
CYLINDER HEAD COVER CYLINDER HEAD (2)
& BRICYLINDER HEAD COVER (& B R(1)CYLINDER HEAD(1) R BARCTUNDER HEAD()
O
()
s
& @
iy p
S 2
2 &
. o
sﬁ: ?“
fraon -
i I
) o)
\
O- 28
Vi # r Vi
E02-4 E02-5 E03
CYLINDER HEAD (3) CAMSHAFT MAGNETO
L&A ER(4YCYLINDER HEAD(4) EEHABRICANSHAFT | ESHE RFLYWHEEL

®
E04-1

E04-2
CRANKSHAFT&CONNECTING ROD

EO05
CRANKSHAFT &CONNECTING ROD (2)

ROD(2)

CLUTCH

HABERICLUTCH ASSY




CONTENTS—ENGINE GROUP

?'f 1/

E05-A E05-B E06-1-V2
CLUTCH (FCC) CLUTCH(CHONGQIN CHANGXIN) TRANSMISSION SYSTEM (1)
WABERICLUTCH ASSY A4 EBRICLUTCH ASSY KBZEER(1)TRANSMISSION SYSTEM(1) 1{ f W
s
é A
] !
s

Mt o
4‘4 il { /
: s o«
. N W by gl "
Vi 7® 4/}@
EO7 E06-2 E08
TRANSMISSION SYSTEM (2) WATER PUMP
" ¥ EZERILUBRICATION SYSTEM BHEFAER(2)ITRANSHISSION SYSTEN(2) KEORIWATER PUMP |
¢% 3
% \& 2]
& h\ ¥
& g% I Q\(\%
Ev Y \ a %Q
\\&
N =) \% we 2
Vg =~ Vi “: 5 Via
EO9 E16 E17
STARTING SYSTEM BALANCER SHAFT THROTTLE&INJECTOR
&3 R%BRSTARTING SYSTEM ‘ i 5 FUBALANCER SHAFT

ATAKRMUETHROTILEGINIECTOR |




BAILOCK KIT |

FO1 LOCK KIT
Item No. Parts Number Parts Name(EN) ty Specification

1 6AQV-011000-1002 LOCK KIT 1

2 30102-050008900 INNER HEX SCREW M5x8 2 M5x8
3 30102-050025900 INNER HEX SCREW M5x25 3 M5x25
4 6KMV-011020-B001 KEY 2

5 6KJ0-010001 BOLT 2

6 CFCV-CAC002-2000-M1 CLIP 1

7 30102-050012810 SCREW M5x12 2 M5x12
8 6AQV-011012-1000 SEAT CABLE 1

9 6GU#-010320-6000 LOCK SEAT, SEAT 1

10 30006-060022810 BOLT 2 @




HEBIMUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification

1 6090-020010 GASKET, EXHAUST PORT 2

2 6L30-020005 LOCK NUT 4

3 6AQV-021100-1001 EXHAUST PIPE 1

4 30204-080810 NUT M8 2 M8
5 30006-080035810 BOLT M8x35 3 M8x35
6 A000-020004 DAMPER, MUFFLER 2

7 A000-020005 BUSHING 4

8 6AQV-021400-1000 SEAL SLEEVE, GRAPHITE 1

9 6AQV-021500-1000 CLAMP KIT 1

10 6GU#-021005-6000 GUARD RUBBER SLEEVE 3

11 6WWV-046902-5000 INNER HEX SCREW M6x20 1

12 6AQV-021002-1000 BUSHING 1

13 6AQV-021003-1000 RUBBER BUSHING, GUARD 1

14 6AQV-021001-1000 GUARD, MUFFLER 1

15 6AQV-021200-1002 MUFFLER BODY ASSY 1




B4 1 RIFRAME ASSY

F03-1-V1 FRAME-1

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-030400-1003 BRACKET, HEADLIGHT 1
02 6090-040303 BUSHING 2
03 6090-040302 RUBBER DAMPER 2
04 9010-160101 RUBBER MAT, HEADLIGHT 2
05 6L30-030092 BOLT M10x22 4 M10x22
06 6AQV-030030-1000 RH GUARD 1
07 6AQV-030008-1000 BRACKET, LH GUARD 1
08 30006-060010810 BOLT M6x10 5 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
09 6AQV-030005-1000 LH BRACKET, LOWER GUARD 1
10 6AQV-030006-1000 RH BRACKET, LOWER GUARD 1
11 A000-030004 SPRING COLLAR, SIDE STAND 1
12 A000-030210 SPRING, SIDE STAND 1
13 6AQV-030600-1001-0BP00 SIDE STAND 1 MAUD SPIRIT BLACK
14 6080-030004 BOLT, SIDE STAND 1
15 30204-080810 NUT M8 1 M8
16 30001-102170110 BOLT M10x1.25x170 1 M10x1.25x170
17 30001-102150110 BOLT M10x1.25x150 1 M10x1.25x150
18 6AQV-030093-1000 INNER HEX SCREW 1
19 6NT1-000292 NUT M18 1 M18
20 6AQV-030092-1000 ADJUSTING SCREW, ENGINE 1
21 6AQV-030004-1000 BUSHING, ENGINE 2
22 6WWV-030011-5000 INNER HEX SCREW M10x45 1
23 30006-060012810 BOLT M6x12 5 M6x12
24 30006-060016810 BOLT M6x16 2 M6x16
25 6WWV-030019-5000 RUBBER BUSHING 2
26 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
27 6AQV-030010-1000 BRACKET, ABS 1
28 6AQV-030040-1000 FRONT BRACKET, FUEL TANK 1
29 6AQV-031000-1003-10-0BP00 MAIN FRAME ASSY 1 MAUD SPIRIT BLACK
29 6AQV-031000-1002-11-0BP00 MAIN FRAME ASSY 1 MAUD SPIRIT BLACK
30 30006-080020810 BOLT M8x20 2 M8x20
31 6AQV-030007-1001 BRACKET, BRAKE FLUID RESERVOIR 1
32 6AQV-030003-1000 ADAPTER BRACKET, CANSITER 1
33 30204-102810 NUT M10x1.25 2 M10x1.25
34 6KIC-190012-8000 VEHICLE PLATE 1
35 30902-0420820 BLIND RIVET 2 4.2x8




1 K RIFRAME ASSY

F03-1-V2 FRAME-1

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-030400-1003 BRACKET, HEADLIGHT 1
02 6090-040303 BUSHING 2
03 6090-040302 RUBBER DAMPER 2
04 9010-160101 RUBBER MAT, HEADLIGHT 2
05 6L30-030092 BOLT M10x22 4 M10x22
06 6AQV-030030-1000 RH GUARD 1
07 6AQV-030008-1000 BRACKET, LH GUARD 1
08 30006-060010810 BOLT M6x10 5 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
09 6AQV-030005-1000 LH BRACKET, LOWER GUARD 1
10 6AQV-030006-1000 RH BRACKET, LOWER GUARD 1
11 A000-030004 SPRING COLLAR, SIDE STAND 1
12 A000-030210 SPRING, SIDE STAND 1
13 6AQV-030600-1001-0BP00 SIDE STAND 1 MAUD SPIRIT BLACK
14 6080-030004 BOLT, SIDE STAND 1
15 30204-080810 NUT M8 1 M8
16 30001-102170110 BOLT M10x1.25x170 1 M10x1.25x170
17 30001-102150110 BOLT M10x1.25x150 1 M10x1.25x150
18 6AQV-030093-1000 INNER HEX SCREW 1
19 6NT1-000292 NUT M18 1 M18
20 6AQV-030092-1000 ADJUSTING SCREW, ENGINE 1
21 6AQV-030004-1000 BUSHING, ENGINE 2
22 6WWV-030011-5000 INNER HEX SCREW M10x45 1
23 30006-060012810 BOLT M6x12 5 M6x12
24 30006-060016810 BOLT M6x16 2 M6x16
25 6WWV-030019-5000 RUBBER BUSHING 2
26 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
27 6AQV-030010-1000 BRACKET, ABS 1
28 6AQV-030040-1000 FRONT BRACKET, FUEL TANK 1
29 6AQV-031000-1005-10-0BP00 FRONT FRAME ASSY 1 MAUD SPIRIT BLACK
29 6AQV-031000-1004-10-0BP00 MAIN FRAME ASSY 1 MAUD SPIRIT BLACK
30 30006-080020810 BOLT M8x20 2 M8x20
31 6AQV-030007-1001 BRACKET, BRAKE FLUID RESERVOIR 1
32 6AQV-030003-1000 ADAPTER BRACKET, CANSITER 1
33 30204-102810 NUT M10x1.25 2 M10x1.25
34 6KIC-190012-8000 VEHICLE PLATE 1
35 30902-0420820 BLIND RIVET 2 4.2x8




FO37%:4 & /FRAME ASSY

ﬁ@J

F03-2 FRAME-2
Item No. Parts Number Parts Name(EN) ty Specification
01 6GU#-030007-6000 MOUNTING BOLT, VICE FRAME 4
02 6AQV-032000-1002-0BP00 SUB FRAME ASSY 1 MAUD SPIRIT BLACK
02 6AQV-032000-1003-0BP00 REAR FRAME ASSY 1
03 6AQV-030017-1000 BRACKET, ROLL-OVER SENSOR 1
4 30006-050020810 BOLT 2 M5x20




ZH4H/GEARSHIFT LEVER

FO3-3 GEARSHIFT LEVER
Item No. Parts Number Parts Name(EN) ty Specification

01 30121-080025160 SCREW M8x25 1 M8x25
02 30400-00880 BEARING 8x22x7 2 8x22x7
03 6NQ#-140104-6002 BOLT, PEDAL 1

04 6GUV-140101-6000 RUBBER SLEEVE, PEDAL 1

05 6AQV-141030-1000 SHIFT PEDAL 1

06 30121-060016700 SCREW M6x16 2 M6x16
07 30006-060022810 BOLT 1 @
08 30200-06087L NUT M6 1 M6
09 6AQV-141021-1000 MIDDLE CONNECTING ROD 1

10 30200-060870 NUT 1

11 6AQV-141000-1001 GEARSHIFT LEVER CONNECTING ASSY 1

12 6AQV-141010-1000 SHIFT ROCKER ARM 1




Bk 1 /PLASTICS 1

FO04-1 PLASTICS 1

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-040101-1001 WINDSHIELD 1
02 6AQV-040201-1000 UPPER PRESS COVER, HEADLIGHT 1
03 6KMV-190001-8500 DECO PLATE, WINDSHIELD 1
04 6AQV-040206-1000-0HC00 RH GUARD, HEADLIGHT 1 VELOCITY GREY
04 6AQV-040206-1000-0VEOQ RH GUARD, HEADLIGHT 1 NEBULA WHITE
05 6WWV-046502-5000 STEPPED SCREW M5 2
06 8080-041130 PLASTIC SCREW 2
07 6AQV-040204-1002-0FD00 RH WING 1 DOLPHIN SUMMER BLUE
07 6AQV-040204-1002-0RM00 RH WING 1 MAGMA RED
08 6WWV-047102-5000 INNER HEX SCREW M5x14 2
09 6WWV-046502-5000 STEPPED SCREW M5 7
10 6AQV-040202-1001-0BUOO HEADLIGHT PANEL 1 MIST SILVER BLACK
10 6AQV-040202-1001-0D000 HEADLIGHT PANEL 1 ZIRCON BLACK
11 6KM#-160420-8001 SPONGE MAT 6
12 8080-000002 CLIP NUT ST4.8 3 ST4.8
13 30110-481130010 SELF-TAPPING SCREW ST4.8x13 10 ST4.8x13
14 A000-040302 RUBBER DAMPER 2
15 6AQV-050004-1000 GUARD, LOWER TRIPLE CLAMP 1
16 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
17 6AQV-050009-1001-0D000 FRONT FENDER 1 ZIRCON BLACK
17 6AQV-050009-1001-0BM00 FRONT FENDER 1 NEBULA BLACK
18 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
19 6AQV-040203-1002-0FD00 LH WING 1 DOLPHIN SUMMER BLUE
19 6AQV-040203-1002-0RM00 LH WING 1 MAGMA RED
20 6AQV-040205-1000-0VEQD LH GUARD, HEADLIGHT 1 NEBULA WHITE
20 6AQV-040205-1000-0HC00 LH GUARD, HEADLIGHT 1 VELOCITY GREY
21 6AQV-040301-1001 DASHBOARD 1
22 6090-040303 BUSHING 3
23 6090-040302 RUBBER DAMPER 3
24 6AQV-041117-1002 USB PLUG COVER 1
25 6AQV-041115-1000 RUBBER GASKET, HEADLIGHT PANEL 2
26 6AQV-040302-1001 REAR GUARD, DASHBOARD 1




BEHRET/PLASTICS T

FO4-2 PLASTICS 2

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-041111-1001 IGNITION LOCK GUARD 1
02 6WWV-046502-5000 STEPPED SCREW M5 6
03 6AQV-040403-1002 UPPER GUARD, FUEL TANK 1
04 8080-041130 PLASTIC SCREW 2
05 6AQV-040402-1001-0D000 RH GUARD, FUEL TANK 1 ZIRCON BLACK
05 6AQV-040402-1001-0BM0O0 RH GUARD, FUEL TANK 1 NEBULA BLACK
06 30110-481130010 SELF-TAPPING SCREW ST4.8x13 6 ST4.8x13
07 8080-000002 CLIP NUT ST4.8 6 ST4.8
08 6WWV-046701-5000 INNER HEX SCREW M6x12 4
09 6WWV-046502-5000 STEPPED SCREW M5 2
10 A000-040302 RUBBER DAMPER 2
11 6NT1-041510 BUCKLE ASSY 2
12 9060-040310 PLASTIC CLIPS 2
13 6AQV-041110-1000 RH FLIP COVER 1
14 6AQV-041112-1000 SHAFT 2
15 6AQV-041114-1000 RH SPRING 1
16 6AQV-041108-1000 RH HINGE 1
17 30110-350130010 SCREW 4 ST3.5x13
18 6AQV-041106-1001 RH DECO COVER, STEM 1
19 6WWV-047102-5000 INNER HEX SCREW M5x14 2
20 6AQV-041105-1001 LH DECO COVER, STEM 1
21 6AQV-041107-1000 LH HINGE 1
22 6AQV-041113-1000 LH SPRING 1
23 6AQV-041109-1000 LH FLIP COVER 1
24 6AQV-040401-1001-0D000 LH GUARD, FUEL TANK 1 ZIRCON BLACK
24 6AQV-040401-1001-0BM0O0 LH GUARD, FUEL TANK 1 NEBULA BLACK




#HAI/PLASTICS I

F04-3 PLASTICS 3

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-040504-1002-0VT00 RH PANEL, RADIATOR 1 NEBULA WHITE-+NEBULA BLACK
01 6AQV-040504-1002-0DE00 RH PANEL, RADIATOR 1 ZIRCON BLACK+VELOCITY GREY
02 8080-000002 CLIP NUT ST4.8 17 ST4.8
03 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
04 6AQV-040510-1000-0D000 RH DECO COVER, RADIATOR PANEL 1 ZIRCON BLACK
05 6AQV-040518-1000-0FDO0 BIG DECO COVER, RH RADIATOR PANEL 1 DOLPHIN SUMMER BLUE
05 6AQV-040518-1000-0RM0O0 BIG DECO COVER, RH RADIATOR PANEL 1 MAGMA RED
06 6KM#-040081-8000-M1 NUT CLIP M5 4
07 6090-040302 RUBBER DAMPER 6
08 6090-040303 BUSHING 6
09 6WWV-046902-5000 INNER HEX SCREW M6x20 6
10 6AQV-040502-1003 RH INNER PANEL, RADIATOR 1
11 30110-481130070 SELF-TAPPING SCREW 39
12 9060-040310 PLASTIC CLIPS 3
13 6AQV-040506-1000-0BUOO RH DEFLECTOR, RADIATOR 1 MIST SILVER BLACK
14 6AQV-040901-1000 FRONT GUARD, ENGINE 1
15 6KM#-160420-8001 SPONGE MAT 2
16 6AQV-040902-1002 BASE PLATE, ENGINE 1
17 6WWV-046502-5000 STEPPED SCREW M5 4
18 6AQV-040501-1003 LH INNER PANEL, RADIATOR 1
19 6AQV-040503-1002-0DEQO LH PANEL, RADIATOR 1 ZIRCON BLACK+VELOCITY GREY
19 6AQV-040503-1002-0VT00 LH PANEL, RADIATOR 1 NEBULA WHITE+NEBULA BLACK
20 6AQV-040505-1000-0BUOO LH DEFLECTOR, RADIATOR 1 MIST SILVER BLACK
21 6AQV-040509-1000-0D000 LH DECO COVER, RADIATOR PANEL 1 ZIRCON BLACK
22 6AQV-040508-1001-0FD00 BIG DECO COVER, LH RADIATOR PANEL 1 DOLPHIN SUMMER BLUE
22 6AQV-040508-1001-0RM0O0 BIG DECO COVER, LH RADIATOR PANEL 1 MAGMA RED
23 6WWV-047102-5000 INNER HEX SCREW M5x14 4




HEEIV/PLASTICS IV

F04-4-V1 PLASTICS 4

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-041103-1000 RH DECO COVER, FRAME 1
02 6WWV-046502-5000 STEPPED SCREW M5 7
03 6AQV-000102-1001 SMALL SPROCKET GUARD 1
03 6AQV-000102-1002 SMALL SPROCKET GUARD 1
04 6WWV-047002-5000 INNER HEX SCREW M6x25 3
05 6AQV-060401-1000 PANEL, REAR FORK 1
06 6KM#-160420-8001 SPONGE MAT 3
07 6AQV-041118-1002 HEAT INSULATOR, BATTERY 1
08 30110-481130070 SELF-TAPPING SCREW 8
09 6AQV-040701-1000 LH VEHICLE COVER 1
10 9060-040310 PLASTIC CLIPS 2
11 8080-041130 PLASTIC SCREW 4
12 6KM#-160420-8001 SPONGE MAT 4
13 8080-000002 CLIP NUT ST4.8 2 ST4.8
14 A000-040302 RUBBER DAMPER 4
15 6WWV-046701-5000 INNER HEX SCREW M6x12 2
16 8080-040064 DAMPER, FRONT FENDER 2
17 6090-040302 RUBBER DAMPER 2
18 6090-040303 BUSHING 2
19 6WWV-046902-5000 INNER HEX SCREW M6x20 2
20 6060-150700 TIE BAND, BATTERY 1
21 6AQV-041102-1000 SEAT LOCK GUARD 1
22 6WWV-047102-5000 INNER HEX SCREW M5x14 2
23 6AQV-041101-1001 BATTERY BOX 1
24 A000-030005 TIE BAND BRACKET, TOOLS KIT 1
25 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3
26 6KM#-040081-8000-M1 NUT CLIP M5 2
27 6AQV-040702-1000 RH VEHICLE COVER 1
28 6AQV-041116-1000 FRAME STICKER 1
29 6AQV-041119-1000 LIMIT BRACKET, BATTERY 1




B BENV/PLASTICS IV

F04-4-V2 PLASTICS 4

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-041103-1000 RH DECO COVER, FRAME 1
02 6WWV-046502-5000 STEPPED SCREW M5 7
03 6AQV-000102-1001 SMALL SPROCKET GUARD 1
03 6AQV-000102-1002 SMALL SPROCKET GUARD 1
04 6WWV-047002-5000 INNER HEX SCREW M6x25 3
05 6AQV-060401-1000 PANEL, REAR FORK 1
06 6KM#-160420-8001 SPONGE MAT 3
07 6AQV-041118-1002 HEAT INSULATOR, BATTERY 1
08 30110-481130070 SELF-TAPPING SCREW 8
09 6AQV-040701-1001 LH VEHICLE BODY COVER 1
10 9060-040310 PLASTIC CLIPS 2
11 8080-041130 PLASTIC SCREW 4
12 6KM#-160420-8001 SPONGE MAT 4
13 8080-000002 CLIP NUT ST4.8 2 ST4.8
14 A000-040302 RUBBER DAMPER 4
15 6WWV-046701-5000 INNER HEX SCREW M6x12 2
16 8080-040064 DAMPER, FRONT FENDER 2
17 6090-040302 RUBBER DAMPER 2
18 6090-040303 BUSHING 2
19 6WWV-046902-5000 INNER HEX SCREW M6x20 2
20 6060-150700 TIE BAND, BATTERY 1
21 6AQV-041102-1000 SEAT LOCK GUARD 1
22 6WWV-047102-5000 INNER HEX SCREW M5x14 2
23 6AQV-041101-1001 BATTERY BOX 1
24 A000-030005 TIE BAND BRACKET, TOOLS KIT 1
25 6WWV-046602-5000 INNER HEX STEPPED SCREW Mé6x14 3
26 6KM#-040081-8000-M1 NUT CLIP M5 2
27 6AQV-040702-1001 RH VEHICLE BODY COVER 1
28 6AQV-041116-1000 FRAME STICKER 1
29 6AQV-041119-1000 LIMIT BRACKET, BATTERY 1




R HAIV/PLASTICS IV

F04-4-V3 PLASTICS 4

Item No. Parts Number Parts Name(EN) Qty Specification

1 6AQV-041103-1000 RH DECO COVER, FRAME 1

2 6WWV-046502-5000 STEPPED SCREW M5 5

3 6AQV-000102-1002 SMALL SPROCKET GUARD 1

4 6WWV-047002-5000 INNER HEX SCREW M6x25 3

5 6AQV-060401-3001 REAR FORK PANEL 1

6 6AQV-060402-3001 BRAKE FLUID HOSE CLIP 1

7 6AQV-041118-1002 HEAT INSULATOR, BATTERY 1

8 30110-481130070 SELF-TAPPING SCREW 11

9 6AQV-040701-1002 LH VEHICLE COVER 1

10 9060-040310 PLASTIC CLIPS 2

11 8080-041130 PLASTIC SCREW 4

12 6KM#-160420-8001 SPONGE MAT 4

13 8080-000002 CLIP NUT ST4.8 2 ST4.8
14 A000-040302 RUBBER DAMPER 4

15 6WWV-046701-5000 INNER HEX SCREW M6x12 2

16 8080-040064 DAMPER, FRONT FENDER 2

17 6090-040302 RUBBER DAMPER 2

18 6090-040303 BUSHING 2

19 6WWV-046902-5000 INNER HEX SCREW M6x20 2

20 6060-150700 TIE BAND, BATTERY 1

21 6AQV-041102-1000 SEAT LOCK GUARD 1

22 6WWV-047102-5000 INNER HEX SCREW M5x14 2

23 6AQV-041101-1001 BATTERY BOX 1

24 A000-030005 TIE BAND BRACKET, TOOLS KIT 1

25 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3

26 6KM#-040081-8000-M1 NUT CLIP M5 2

27 6AQV-040702-1002 RH VEHICLE COVER 1

28 6AQV-041116-1000 FRAME STICKER 1

29 8030-040800-00001 NUT CLIP M6 1 M6




WL VIPLASTICS V

Vi

FO04-5 PLASTICS 5

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-040704-1001-0HCO0 RH GUARD, TAIL LIGHT 1 VELOCITY GREY
01 6AQV-040704-1001-0VE0O RH GUARD, TAIL LIGHT 1 NEBULA WHITE
02 30110-481130070 SELF-TAPPING SCREW 13
03 8080-000002 CLIP NUT ST4.8 9 ST4.8
04 6WWV-046502-5000 STEPPED SCREW M5 6
05 6KM#-040081-8000-M1 NUT CLIP M5 2
06 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3
07 6AQV-040706-1001 LOWER PANEL, SEAT 1
08 6AQV-040705-1001 SKID PLATE, FRAME 1
09 6WWV-046702-5000 INNER HEX SCREW M6x12 4
10 6KM#-160420-8001 SPONGE MAT 4
11 6AQV-040703-1001-0HCO0 LH GUARD, TAIL LIGHT 1 VELOCITY GREY
11 6AQV-040703-1001-0VEOO LH GUARD, TAIL LIGHT 1 NEBULA WHITE




BB VI/PLASTICS VI

Vg

FO4-6 PLASTICS 6

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-040801-1000 UPPER PART, REAR FENDER 1
02 6WWV-046502-5000 STEPPED SCREW M5 4
03 6KM#-040081-8000-M1 NUT CLIP M5 4
04 30110-481130070 SELF-TAPPING SCREW 3
05 6AQV-040803-1001 UPPER COVER, LICENSE LIGHT 1
06 8080-000002 CLIP NUT ST4.8 3 ST4.8
07 30110-421130010 SCREW 2 ST4.2x13
08 6AQV-040804-1001 LOWER COVER, LICENSE LIGHT 1
09 6AQV-040802-1000 LOWER PART, REAR FENDER 1
10 30306-100112 WASHER 3 10
11 30006-080020810 BOLT M8x20 3 M8x20
12 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3




BT B4 /FRONT SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification

1 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1

2 6WWV-050005-5000 WASHER 1

3 6AQV-050001-1001-0VR00 UPPER TRIPLE CLAMP 1 MERCURY SILVER
4 30102-080030860 INNER HEX SCREW M8x30 2 M8x30
5 30102-080020810 SCREW M8x20 3 M8x20
6 6AQV-050003-1000 BRACKET 1, STEM LOCK 1

6 6AQV-050003-1001 HEAD LOCK BRACKET 1 1

7 6L30-050003 DUST-PROOF COVER 1

8 6AQV-050010-1000 ANTI-DUST RING 2

9 6L30-050200 STEERING BEARING ASSY 2

10 6AQV-0503A0 LOWER TRIPLE CLAMP 1

11 6WWV-050011-5000 INNER HEX SCREW M8x30 4

12 6AQV-050600-1004-M2 FRONT RH SHOCK ABSORBER 1

12 6AQV-050600-1005-M2 FRONT RH SHOCK ABSORBER 1

13 6AQV-050500-1004-M2 FRONT LH SHOCK ABSORBER 1

13 6AQV-050500-1005-M2 FRONT LH SHOCK ABSORBER 1

14 6AQV-050030-1000 RH BRACKET, FRONT FENDER 1

15 6AQV-050020-1000 LH BRACKET, FRONT FENDER 1

16 30001-060012810 BOLT M6x12 4 M6x12
17 30102-080025700 SCREW M8x25 4 M8x25
18 6AQV-050500-1000-30 OIL SEAL 2

19 6AQV-050500-1000-27 DUST CAP 2




F06/5 & 4:/REAR SUSPENSION ‘

FO06-V1 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-060303-1000 CHAIN GUARD 1
02 6WWV-046502-5000 STEPPED SCREW M5 4
03 6AQV-060007-1000 REAR FORK SHAFT 1
04 6WWV-060030-5000 OIL SEAL 4
04 6WWV-060030-5000-10 OIL SEAL 4
05 6WWV-060002-5000 BUSHING, REAR SWING ARM 4
06 6WWV-060004-5000 WASHER, REAR SWING ARM 2
07 30403-02200 NEEDLE BEARING HK2212 4 HK2212
08 6WWV-060003-5000 LINER, REAR SWING ARM 2
09 6AQV-060304-1000 WIRE CLIP, BRAKE FLUID HOSE 1
10 30006-102055110 BOLT 1
11 6AQV-060100-1002-M2 SHOCK ABSORBER 1
12 6AQV-060004-1002 BOLT M10x50, REAR SHOCK ABSORBER 1 M10x50
13 30204-102110 NUT M10x1.25 1 M10x1.25
14 6GU#-060302-6000-M1 OIL SEAL, TIE-ROD 2
15 30403-01680 NEEDLE BEARING 2
16 6AQV-060602-1000 BUSHING, TIE-ROD 1
17 6AQV-060600-1001 TIE ROD 1
18 6AQV-060005-1000 SPACER, TIE ROD 1
19 6AQV-060009-1002 BOLT M10x130, TIE ROD 1 M10x130
20 30024-122110110 BOLT 1
21 30204-122810 NUT M12x1.25 2 M12x1.25
22 6AQV-060504-1000 RETAINER 2
23 6GU#-060204-6001-M1 OIL SEAL, A-ARM 4
24 30403-01880 NEEDLE BEARING 4
25 6AQV-060503-1000 LOWER BUSHING, A-ARM 1
26 6AQV-060500-1002 A-SWING ARM ASSY 1
27 6AQV-060008-1002 BOLT M12x80, SWING ARM 1 M12x80
28 6AQV-060502-1000 UPPER BUSHING, A-ARM 1
29 6AQV-060300-1003-0BP00 REAR FORK 1 MAUD SPIRIT BLACK
29 6AQV-060300-1004-0BP00 REAR FORK ASSY 1 MAUD SPIRIT BLACK
30 6AQV-060045-1001-0VR00 RH CHAIN ADIJUSTING DECO BLOCK 1 MERCURY SILVER
31 6AQV-060044-1001-0VR00 LH CHAIN ADJUSTING DECO BLOCK 1 MERCURY SILVER
32 6AQV-060043-1000 CHAIN ADJUSTING BLOCK 2
33 6AQV-060041-1000-0BP00 GUARD, CHAIN ADJUSTER 2 MAUD SPIRIT BLACK
34 30200-080810 NUT M8 4 M8




FO6) &2L/REAR SUSPENSION ‘

F06-V2 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-060303-1000 CHAIN GUARD 1
02 6WWV-046502-5000 STEPPED SCREW M5 4
03 6AQV-060007-1000 REAR FORK SHAFT 1
04 6WWV-060030-5000 OIL SEAL 4
04 6WWV-060030-5000-10 OIL SEAL 4
05 6WWV-060002-5000 BUSHING, REAR SWING ARM 4
06 6WWV-060004-5000 WASHER, REAR SWING ARM 2
07 30403-02280 NEEDLE BEARING 2
08 6WWV-060003-5000 LINER, REAR SWING ARM 2
09 6AQV-060304-1000 WIRE CLIP, BRAKE FLUID HOSE 1
10 30006-102055110 BOLT 1
11 6AQV-060100-1002-M2 SHOCK ABSORBER 1
12 6AQV-060004-1002 BOLT M10x50, REAR SHOCK ABSORBER 1 M10x50
13 30204-102110 NUT M10x1.25 1 M10x1.25
14 6GU#-060302-6000-M1 OIL SEAL, TIE-ROD 2
15 30403-01680 NEEDLE BEARING 2
16 6AQV-060602-1000 BUSHING, TIE-ROD 1
17 6AQV-060600-1001 TIE ROD 1
18 6AQV-060005-1000 SPACER, TIE ROD 1
19 6AQV-060009-1002 BOLT M10x130, TIE ROD 1 M10x130
20 30024-122110110 BOLT 1
21 30204-122810 NUT M12x1.25 2 M12x1.25
22 6AQV-060504-1000 RETAINER 2
23 6GU#-060204-6001-M1 OIL SEAL, A-ARM 4
24 30403-01880 NEEDLE BEARING 4
25 6AQV-060503-1000 LOWER BUSHING, A-ARM 1
26 6AQV-060550-1000 A-SHAPE SWING ARM ASSY 1
27 6AQV-060008-1002 BOLT M12x80, SWING ARM 1 M12x80
28 6AQV-060502-1000 UPPER BUSHING, A-ARM 1
29 6AQV-060300-1003-0BP00 REAR FORK 1 MAUD SPIRIT BLACK
29 6AQV-060300-1004-0BP00 REAR FORK ASSY 1 MAUD SPIRIT BLACK
30 6AQV-060045-1001-0VR00 RH CHAIN ADIJUSTING DECO BLOCK 1 MERCURY SILVER
31 6AQV-060044-1001-0VR00 LH CHAIN ADJUSTING DECO BLOCK 1 MERCURY SILVER
32 6AQV-060043-1000 CHAIN ADJUSTING BLOCK 2
33 6AQV-060041-1000-0BP00 GUARD, CHAIN ADJUSTER 2 MAUD SPIRIT BLACK
4

34

30200-080810

NUT M8

M8




FO7H%F/FRONT WHEEL |

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-070003-1000 FRONT WHEEL AXLE 1
01 6AQV-070001-1000 FRONT WHEEL SHAFT 1
02 6AQV-070200-1000-20 OIL SEAL 2
03 30400-01785 BEARING 2
04 6AQV-070202-1000-M1 MIDDLE SPACER, FRONT RIM 1
05 6AQV-070002-1000 SHAFT BUSHING, FRONT WHEEL AXLE 1
06 30705-1775 TIRE 1 FRONT
06 30705-1765 TIRE 1
07 6AQV-070200-1001-M1-0BV00 FRONT RIM ASSY 1 MIDNIGHT BLACK
08 5190-070030-1000 VALVE, INFLATION 1




HERHER RORMLCBRAEASSY |

i
H
i
H
i
»
H
H
H
[l

e

W =2
53
L e 2R
. S
L=

FO8-A-1 BRAKE SYSTEM (BOSCH ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-081000-1000 MAB HYDRAULIC BRAKE ASSY 1
01 6AQV-081000-1003 MAB HYDRAULIC BRAKE ASSY 1
01 6AQV-081000-1004 MAB HYDRAULIC BRAKE ASSY 1




FOBH K #lh & BLUBRAKE ASSY

FO8-A-2 BRAKE SYSTEM (BOSCH ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6K10-080005 BOLT, FRONT BRAKE DISC 9
02 6AQV-080002-1000 FRONT RACK 1
03 6AQV-080001-1000-M1 FRONT BRAKE DISC 1
04 6AQV-0812A1 FRONT BRAKE PAD 1
05 6AQV-081210-1001-M1 FRONT BRAKE CALIPER, RH 1
06 30102-102060810 SCREW M10x1.25x60 2 M10x1.25x60
07 6AQV-081002-1000 WIRE CLIP, FRONT SPEED SENSOR 1
08 30102-060016870 SCREW M6x16 2
09 6AQV-080004-1000-M1 FRONT SPEED SENSOR 1
10 A000-080102-2000 WASHER 16
11 6GU#-081000-6000-22 BANJO BOLT 1 1
12 6AQV-081600-1001 FRONT BRAKE FLUID INLET HOSE 1
13 6K30-080003-00001 CLIP, BRAKE HOSE 6
14 A000-040702 INNER HEX SCREW M6x12 1 M6x12
15 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE 1
16 6AQV-081500-1000 FLUID OUTLET HOSE, FRONT BRAKE 1
17 6GU#-081000-6000-23 BANJO BOLT2 6
18 6AQV-081110-1003-M1 MASTER CYLINDER, HAND BRAKE 1
19 6AQV-081501-1002 WIRE CLIP, FLUID OUTLET HOSE 1
20 8010-150003 TIE 2 5x250
21 6L30-080020 SPEED SENSOR, FRONT WHEEL 1
22 6AQV-081003-1000 WIRE CLIP, REAR SPEED SENSOR 1
23 6KM0-0911A0 REAR BRAKE PAD ASSY 1
24 6AQV-081710-1001-M1 REAR BRAKE CALIPER 1
25 6AQV-081900-1000 FLUID INLET HOSE, REAR BRAKE 1
26 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 1
27 6AQV-081800-1001 REAR BRAKE FLUID OUTLET HOSE 1
28 6NTV-081070-9300-M1 REAR BRAKE LIGHT SWITCH 1
29 6AQV-081300-1000-M1 ABS CONTROLLER 1
30 30006-060016810 BOLT M6x16 1 M6x16
31 6AQV-081410-1000-21 RESERVOIR TANK 1
32 6KM0-091215-20000 HOSE CLIP 1 1
33 6AQV-081410-1000-20 RESERVOIR TANK HOSE 1
34 A000-080213-2000 CLIP 1
35 30102-060016810 SCREW 1
36 6AQV-080301-1000 SUPPORTER 1
37 30121-080025160 SCREW M8x25 3 M8x25
38 30400-00880 BEARING 8x22x7 2 8x22x7
39 6AQV-080400-1000 SPRING 1
40 30903-0201640 COTTER PIN 1
41 30904-0602240 PIN SHAFT 1
42 6100-120005 INNER HEX SCREW M6x8 1 M6x8
43 6NTG-080009 REAR GEAR RING 1
44 6AQV-080006-1000 REAR BRAKE DISC 1
45 A000-040703 INNER HEX SCREW 2 M6x20
46 6AQV-081410-1001-M1 MASTER CYLINDER, REAR BRAKE 1
47 6AQV-080300-1000-0VROO REAR BRAKE FOOT PEDAL ASSY 1 MERCURY SILVER
48 6AQV-081410-1000-25 SCREW, RESERVOIR TANK COVER 2
49 6AQV-081410-1000-24 RESERVOIR TANK COVER 1
50 6AQV-081410-1000-23 BACKING PLATE, RESERVOIR TANK 1
51 6AQV-081410-1000-22 GASKET, RESERVOIR TANK 1
52 6AQV-081110-1000-46 CLAMP 2
53 6AQV-081110-1000-45 FLUID HOSE 1
54 6AQV-081110-1000-35 BOLT, RESERVOIR TANK 1
55 6AQV-081110-1001-54 CAP, FLUID RESERVOIR 1
56 6AQV-081110-1000-53 RESERVOIR TANK 1
57 6AQV-081110-1000-47 BRAKE LEVER 1




F10% [ Z4/STEERING SYSTEM

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-100301-1000-0VRO0 BALANCE BLOCK 2 MERCURY SILVER
02 A000-100010-20000 RH HAND GRIP ASSY 1
03 6AQV-167000-1001 HANDLEBAR SWITCH ASSY, RH 1
03 6KMV-167000-3000 RH HANDLEBAR SWITCH ASSY 1
04 6AQV-100120-1000 RH HANDLEBAR 1
05 30102-080025810 SCREW M8x25 2 M8x25
06 30102-060025870 SCREW M6x25 2 M6x25
07 6AQV-166000-1001 HANDLEBAR SWITCH ASSY, LH 1
08 6AQV-100110-1000 LH HANDLEBAR 1
09 A000-100001-10000 LH HAND GRIP 1
10 6KM#-100002-8000 PLUG 1
11 6WWV-100200-5002 CLUTCH LEVER ASSY 1
12 6WWV-100201-5000 CLUTCH LEVER 1
13 6AQV-100600-1002 CLUTCH CABLE 1
14 6AQV-100700-1003 THROTTLE LEVER 1
15 30105-040030410 SCREW M4x30 1 M4x30
16 6AQV-100400-1000 THROTTLE CABLE 1
17 6AQV-100500-1000 THROTTLE CABLE 2 1
18 6GUV-100200-7002-20 SWITCH KIT 1




JF%/REAR WHEEL

2

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
1 30705-1776 TIRE 1 REAR
1 30705-1766 TIRE 1
2 5190-070030-1000 VALVE, INFLATION 1
3 6AQV-110200-1001-M1-0BV00 REAR RIM ASSY 1 MIDNIGHT BLACK
4 6AQV-060006-1000-M1 NUT M16x1.5 1 M16x1.5
5 6AQV-110006-1000 WASHER, REAR WHEEL AXLE 1
6 6AQV-110004-1000 RH SHAFT BUSHING, REAR WHEEL 1
7 30500-027800N OIL SEAL 1 FB27x47x7
8 30400-01784 BEARING 2
9 6AQV-110202-1000-M1 MIDDLE SPACER, REAR RIM 1
10 6AQV-110005-1000 SHAFT BUSHING, SPROCKET SEAT 1
11 6AQV-110007-1000 SHAFT, REAR WHEEL 1
11 6AQV-110001-1000 REAR WHEEL AXLE 1
12 6AQV-110003-1000 LH SHAFT BUSHING, REAR WHEEL 1
13 6AQV-110300-1001 SPROCKET SEAT 1
13 6AQV-110300-1003 SPROCKET SEAT ASSY 1
14 6L30-110003 DAMPER, SPROCKET 6
15 30800-05205 CIRCLIP FOR HOLE 1 52
16 30204-080810 NUT M8 6 M8
17 6AQV-110301-1000 SPROCKET SEAT 1
18 6AQV-110300-1000-21 OIL SEAL 1
19 6AQV-110300-1000-20 BEARING 1
20 6AQV-110002-1001 REAR SPROCKET 1
21 6AQV-110300-1000-22 BOLT 6
22 3120935 CHAIN 1




F123%/FUEL TANK

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification
01 30006-060035810 BOLT M6x35 4 M6x35
02 30301-060412 WASHER 4 6
03 6NQ#-120004-6000 CUSHION RUBBER WAHSER 4
04 6NQ#-120002-6000 MOUNTING BUSHING 4
05 6AQV-122000-1003-11 DECAL KIT, FUEL TANK 1
05 6AQV-122000-1003-10 FUEL TANK KIT 1
06 8080-040064 DAMPER, FRONT FENDER 2
07 6NT1-041510 BUCKLE ASSY 2
08 6NQ#-120003-6000 RUBBER DAMPER BLOCK 2
09 6NQO0-190005 TAPE 2
10 6AQV-150900-1001 FUEL PUMP 1
10 6AQV-150900-1002 FUEL PUMP ASSY 1
11 30006-050020810 BOLT 5 M5x20
12 6090-120210 QUICK JOINT 2
13 30601-111010 CLAMP A11 1 All
14 6NQ0-120001 FUEL PIPE, FUEL TANK 1
15 6AQV-170200-1000-M1 OIL LEVEL SENSOR 1
15 6AQV-170200-1001-M1 FUEL LEVEL SENSOR 1
16 30202-060110 NUT M6 4 M6
17 0180-014010 WIRE CLIP 1
18 30006-050012810 BOLT 2 M5x12
19 6AQV-120001-1000 BRACKET, FUEL FILTER 1
20 6070-120400 CLAMP 4 Dia14.5
21 6AQV-120020-1000 HIGH-PRESSURE FUEL HOSE 2 1
22 805A-120004 FUEL FILTER, EFI 1
23 6AQV-120010-1000 HIGH-PRESSURE FUEL HOSE 1 1
24 4020-040202 SPONGE, FRONT VENTILATION PLATE 1
25 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1




F13id/SEAT

F13-A SEAT (STANDARD)

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-130100-1002 FRONT SEAT ASSY 1
02 6GU#-000201-6000 INNER HEX SCREW M6x25 2
03 6KM0-120010 T-TYPE BUSHING ASSY 2
04 6090-040302 RUBBER DAMPER 2
05 30006-060022810 BOLT 2 @
06 6AQV-130210-1000 TIE-BAND KIT 1
07 6AQV-130200-1001 REAR SEAT 1




F14K%/FOOTREST |

F14 FOOTREST

Item No. Parts Number Parts Name(EN) ty Specification
01 6WWV-140141-5000 PIN SHAFT 2
02 6AQV-140900-1000-0VRO0 RH FRONT FOOTREST SEAT 1 MERCURY SILVER
03 30300-100112 WASHER 2
04 A000-140103-20000 SPRING 2
05 6AQV-140620-1000 LIMIT SCREW 2
06 30903-0322210 COTTER PIN 2 3.2x22
07 6WWV-046701-5000 INNER HEX SCREW M6x12 4
08 6AQV-140710-1000-0VRO0 PANEL, RH FRONT FOOTREST BRACKET 1 MERCURY SILVER
09 0800-014009-00002 BOLT 2
10 30121-080035160 SCREW 2
11 6AQV-142700-1000 BRACKET, RH FRONT FOOTREST 1
12 6AQV-142600-1000 BRACKET, LH FRONT FOOTREST 1
12 6AQV-142600-1001 LH FRONT FOOTREST BRACKET ASSY 1
13 6AQV-140610-1000-0VR00 PANEL, LH FRONT FOOTREST BRACKET 1 MERCURY SILVER
14 6AQV-140800-1000-0VR00 LH FRONT FOOTREST SEAT 1 MERCURY SILVER
15 A000-140104 LOCATING GASKET 1 2
16 5190-037814 STEEL BALL 2
17 5190-037813 SPRING 2
18 A000-140106 LOCATING GASKET 2 2
19 30802-00603 CIRCLIP 6 2 6
20 A000-140142 PIN SHAFT Dia 8 2 Dia 8
21 6AQV-140200-1000-0D300 BRACKET, LH REAR FOOTREST 1 MIST SILVER BLACK
21 6AQV-140200-1001-0D300 LH REAR FOOTREST BRACKET 1 MIST SILVER BLACK
22 30102-080020810 SCREW M8x20 4 M8x20
23 6AQV-140300-1000-0D300 BRACKET, RH REAR FOOTREST 1 MIST SILVER BLACK
23 6AQV-140300-1001-0D300 RH REAR FOOTREST BRACKET 1 MIST SILVER BLACK
24 6AQV-140500-1000-0VR00 RH REAR FOOTREST SEAT 1 MERCURY SILVER
25 6AQV-140400-1000-0VRO0 LH REAR FOOTREST SEAT 1 MERCURY SILVER




R Z4/ELECTRIC SYSTEM

23
F15-A ELECTRIC SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-150100-1004 MAIN CABLE 1
01 6AQV-150100-1006 MAIN CABLE 1
2 806A-151302 FUSE 10A 3 10A
3 806A-151307 25A FUSE 1
4 806A-151305 FUSE 15A 3 15A
5 8010-151301 FUSE 5A 2 5A
6 6KMV-151200-8501 SIDE STAND SWITCH 1
6 6KMV-151500-3000 SIDE STAND ASSY 1
7 8010-090005 BOLT M6x16 7 M6x16
8 801F-100101 TIE BAND 5
9 6AQV-001000-1000 ECU ASSY 1
10 6NT1-150600 HORN 1
11 30006-080016870 BOLT 1
12 6GUV-151800-6801-M1 T-BOX 1
12 6GUV-151800-6901-M1 T-BOX 1
12 6GUV-151800-7101-M1 T-BOX 1
12 6GUV-151800-7301-M1 T-BOX 1 AllyTech@South America except for Brazil
12 6GUV-151800-7501-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1301-11 T-BOX 1
12 6GUV-151800-7502-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
12 SN1V-691100-1500-11 T-BOX 1
13 6KMV-150901-B001 RUBBER RING, T-BOX 2
14 0HU0-176000 OXYGEN SENSOR 2
15 A000-030005 TIE BAND BRACKET, TOOLS KIT 2
16 8010-150003 TIE 13 5x250
17 6100-150500 RUBBER SLEEVE, FLASHER 1
18 6AQV-151000-1000 REGULATOR 1
19 6AQV-150420-1001 NEGATIVE CABLE, BATTERY 1
20 9010-120008 FUEL TANK SPONGE 6
21 9CR6-150310 STARTER RELAY 1
22 9010-150002 RUBBER RING, AUXILIARY RELAY 4
23 5BY4-150330 AUXILIARY RELAY 4
24 6AQV-151610-1000 BATTERY 1
24 31021200 BATTERY 1 12V12AH
25 0180-014010 WIRE CLIP 2
26 30202-060110 NUT M6 1 M6
27 8080-000002 CLIP NUT ST4.8 2 ST4.8
28 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4 ST4.8x13
29 6060-150700 TIE BAND, BATTERY 1
30 6AQV-161000-1000 FLASHER 1
31 6KJ0-150600 SENSOR, ROLL-OVER 1
32 6AQV-150310-1000 POSITIVE CABLE, STARTER MOTOR 1




# % Z4/ELECTRIC SYSTEM

F15-B ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-150100-1001-10 MAIN CABLE 1
01 6AQV-150100-1003-10 MAIN CABLE 1
2 806A-151302 FUSE 10A 3 10A
3 806A-151307 25A FUSE 1
4 806A-151305 FUSE 15A 3 15A
5 8010-151301 FUSE 5A 2 5A
6 6KMV-151200-8501 SIDE STAND SWITCH 1
6 6KMV-151500-3000 SIDE STAND ASSY 1
7 8010-090005 BOLT M6x16 7 M6x16
8 801F-100101 TIE BAND 5
9 6AQV-001000-1000 ECU ASSY 1
10 6NT1-150600 HORN 1
11 30006-080016870 BOLT 1
12 6GUV-151800-6801-M1 T-BOX 1
12 6GUV-151800-6901-M1 T-BOX 1
12 6GUV-151800-7101-M1 T-BOX 1
12 6GUV-151800-7301-M1 T-BOX 1 AllyTech@South America except for Brazil
12 6GUV-151800-7501-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1301-11 T-BOX 1
12 6GUV-151800-7502-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
12 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
12 SN1V-691100-1500-11 T-BOX 1
13 6KMV-150901-B001 RUBBER RING, T-BOX 2
14 0HU0-176000 OXYGEN SENSOR 2
15 A000-030005 TIE BAND BRACKET, TOOLS KIT 2
16 8010-150003 TIE 13 5x250
17 6100-150500 RUBBER SLEEVE, FLASHER 1
18 6NTV-151000-3000 REGULATOR 1
19 6AQV-150420-1001 NEGATIVE CABLE, BATTERY 1
20 9010-120008 FUEL TANK SPONGE 6
21 9CR6-150310 STARTER RELAY 1
22 9010-150002 RUBBER RING, AUXILIARY RELAY 4
23 5BY4-150330 AUXILIARY RELAY 4
24 6AQV-151610-1000 BATTERY 1
24 31021200 BATTERY 1 12V12AH
25 0180-014010 WIRE CLIP 2
26 30202-060110 NUT M6 1 M6
27 8080-000002 CLIP NUT ST4.8 2 ST4.8
28 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4 ST4.8x13
29 6060-150700 TIE BAND, BATTERY 1
30 6AQV-161000-1000 FLASHER 1
31 6KJ0-150600 SENSOR, ROLL-OVER 1
32 6AQV-150310-1000 POSITIVE CABLE, STARTER MOTOR 1




ATRILIGHT

F16 LIGHTS
Item No. Parts Number Parts Name(EN) ty Specification
01 6KM+#-050030-8100 SIDE REFLECTOR 2
02 6AQV-160100-1003 HEADLIGHT ASSY 1
02 6AQV-160100-1005 HEADLIGHT ASSY 1
02 6AQV-160100-1006 HEADLIGHT ASSY 1
03 30110-481130070 SELF-TAPPING SCREW 6
04 8080-000002 CLIP NUT ST4.8 4 ST4.8
05 6KM+#-040081-8000-M1 NUT CLIP M5 4
06 6WWV-047102-5000 INNER HEX SCREW M5x14 4
07 8030-040800-00001 NUT CLIP M6 4 M6
08 6WWV-046801-5000 SCREW 4
09 30110-480160010 SCREW 6 ST4.8x16
10 30202-060110 NUT M6 2 M6
11 30301-060412 WASHER 4 6
12 801F-100101 TIE BAND 2
13 6AQV-160200-1001 TAIL LIGHT 1
13 6AQV-160200-1002 TAILLIGHT 1
14 6AQV-161000-1000 FLASHER 1
15 6KM0-160400-00004 FRONT TURN LIGHT, LH 1
16 6KM0-160230-00001 REAR REFLECTOR 1
17 6FIV-160600-6601 LICENSE LIGHT 1
18 6KM0-160500-00004 FRONT TURN LIGHT, RH 1




[ BADASHBOARDASSY

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) ty Specification
01 6AQV-171000-1000 LCD DASHBOARD 1
02 6090-040302 RUBBER DAMPER 3
03 6090-040303 BUSHING 3
04 30305-060112 WASHER 3 6
05 30202-060110 NUT M6 3 M6




F18%4 Z4/COOLING SYSTEM

11213/6113/14116/17 /24
\/

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 30006-060020810 BOLT M6x20 2 M6x20
02 30303-060010 WASHER 2 6
03 30304-060410 WASHER 2
04 6AQV-180010-1000 CONNECTING BRACKET 1
05 30006-060012870 BOLT M6x12 1 M6x12
06 6WWV-181001-5000 DAMPING MAT, RADIATOR 1
07 6WWV-180008-5000 STEPPED SCREW M6x25 1
08 30601-229060 CLAMP 4
09 6AQV-180001-1000 WATER INLET PIPE, RADIATOR 1
10 30006-080030870 BOLT M8x30 1
11 A000-180010-20000 BUSHING, RADIATOR DAMPER 1
12 A000-180005 DAMPER2, RADIATOR 2
13 6AQV-181200-1000 FAN MOTOR 1
14 6AQV-181000-1000-20 DEFLECTOR 1
15 6AQV-180002-1000 WATER OUTLET PIPE, RADIATOR 1
16 8030-040800-00001 NUT CLIP M6 2 M6
17 6GUV-181010-6001 FILLER CAP ASSY 1
18 30601-212570 CLAMP 2
19 6AQV-180003-1000 CONNECTING PIPE, RESERVOIR 1
20 8010-000004 BOLT M6x14 2 M6x14
21 6AQV-180110-1000 RESEVOIR COVER 1
22 6AQV-180100-1001 RESERVOIR TANK 1
23 6AQV-181000-1000 RADIATOR FAN 1
24 6AQV-181100-1000 RADIATOR ASSY 1
25 6AQV-180004-1000 OVERFLOW HOSE, RESERVOIR 1




58

' [ A WARNING |

Failure to follow these instructions may result in serious

injury or death.

@ Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

@ Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

@ Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine atidle for a prolonged period.

® Always start driving at the 1" gear.

® Shut off the engine when the oil pressure indicator®nais on.

CFMOTO

alW 6NQE- 190002 6002 B217 )|

73

-

F19-1 WARNING DECAL

4XR2

Item No.

Parts Number

Parts Name(EN)

Specification

1

6NQ#-190002-6002

INSTRUCTION LABEL, SAFETY WARNING




ety

T

.

"MORE ~=ypn

CF400-6 2 X RH EIE{E

6AQV-190100-1002-11 M BTE &R

| K I =~

iR

FEFRE
oAk
B

BXR EEEEE -
FEHNE

BT 0 2

oso x2

F19-A DECAL KITS (NEBULA BLACK)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-190101-1000-10 DECAL, LH VEHICLE COVER 1
2 6AQV-190102-1000-10 DECAL, RH VEHICLE COVER 1
3 6AQV-190103-1001-10 CFMOTO DECAL 1
4 6AQV-190104-1001-10 MODEL DECAL 2
5 6AQV-190105-1001-11 COMMERCIAL NAME DECAL 2
6 6AQV-190106-1000-11 DECAL, TAIL LIGHT LH GUARD 1
7 6AQV-190107-1000-11 DECAL, TAIL LIGHT RH GUARD 1
8 6AQV-190108-1002-11 LH RADIATOR PANEL DECAL I 1
9 6AQV-190109-1002-11 RH RADIATOR PANEL DECAL I 1
10 6AQV-190110-1002-11 LH RADIATOR PANEL DECAL IT 1
11 6AQV-190111-1002-11 RH RADIATOR PANEL DECAL II 1
12 6AQV-190112-1000-11 DECAL, RADIATOR LH INNER PANEL 1
13 6AQV-190113-1000-11 DECAL, RADIATOR RH INNER PANEL 1
14 6AQV-190114-1002-11 LH RADIATOR PANEL DECAL III 1
15 6AQV-190115-1002-11 RH RADIATOR PANEL DECAL III 1
16 6AQV-190116-1000-11 DECAL, ENGINE SKID PLATE 1
17 6AQV-190117-1001-11 DECAL 1, LHRIM 2
18 6AQV-190118-1001-11 DECAL 1, RH RIM 2
19 6AQV-190119-1001-11 DECAL 2, LH RIM 2
20 6AQV-190120-1001-11 DECAL 2, RH RIM 2




— ElEE

Neg

CF400-6 47 ZR AL

6AQV-190100-1002-10 4t W1 B &

223

[ X

[UET]

AR

L S o

HMomE =myn s#MoRE EuUun

\\\\\\\ '///////

-mxz

oS %2

= 7?;'

&1t EA PR
f TR U2 A R R

HH

BB, 6
Bt 7

F19-B DECAL KITS (ZIRCON BLACK)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-190101-1000-10 DECAL, LH VEHICLE COVER 1
2 6AQV-190102-1000-10 DECAL, RH VEHICLE COVER 1
3 6AQV-190103-1001-10 CFMOTO DECAL 1
4 6AQV-190104-1001-10 MODEL DECAL 2
5 6AQV-190105-1000-10 COMMERCIAL NAME DECAL 2
6 6AQV-190106-1000-10 DECAL, TAIL LIGHT LH GUARD 1
7 6AQV-190107-1000-10 DECAL, TAIL LIGHT RH GUARD 1
8 6AQV-190108-1001-10 LH RADIATOR PANEL DECAL I 1
9 6AQV-190109-1001-10 RH RADIATOR PANEL DECAL I 1
10 6AQV-190110-1001-10 LH RADIATOR PANEL DECAL IT 1
11 6AQV-190111-1001-10 RH RADIATOR PANEL DECAL II 1
12 6AQV-190112-1000-10 DECAL, RADIATOR LH INNER PANEL 1
13 6AQV-190113-1000-10 DECAL, RADIATOR RH INNER PANEL 1
14 6AQV-190114-1001-10 LH RADIATOR PANEL DECAL III 1
15 6AQV-190115-1001-10 RH RADIATOR PANEL DECAL III 1
16 6AQV-190116-1000-10 DECAL, ENGINE SKID PLATE 1
17 6AQV-190117-1001-10 DECAL 1, LHRIM 2
18 6AQV-190118-1001-10 DECAL 1, RH RIM 2
19 6AQV-190119-1001-10 DECAL 2, LH RIM 2
20 6AQV-190120-1001-10 DECAL 2, RH RIM 2




BEETR/TOOLS

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-200100-1000 TOOL KIT 1
02 8010-000012 TIE BAND ASSY 1
03 6AQV-200300-1001 RH REAR VIEW MIRROR 1
04 6KM#-200003-8001 PLUG 4
05 30102-060020870 INNER HEX SCREW M6x20 4 M6x20
06 6AQV-200200-1001 LH REAR VIEW MIRROR 1




M3l R Z4/FUEL EVAPORATION SYSTEM \

Vi

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30601-109010 CLAMP A9 5
2 6AQV-360001-1000 FUEL VAPOR ADSORPTION HOSE 1 1
3 30601-110010 CLAMP A10 2 A10
4 30601-111010 CLAMP A11 1 All
5 30601-112010 CLAMP A12 2 A12
6 30601-108010 CLAMP A8 2 A8
7 8010-360001 VACUUM T-JOINT 1
8 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE 1
9 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE 1
10 6AQV-360004-1000 FUEL VAPOR DESORPTION HOSE 2 1
11 1F30-172000 CANISTER MAGNETIC VALVE 1
12 6WWV-360010-5000 TWO-WAY VALVE 1
13 6AQV-360002-1000 FUEL VAPOR ADSORPTION HOSE 2 1
14 6AQV-360003-1000 FUEL VAPOR DESORPTION HOSE 1 1
15 6L30-360200 CANISTER 1
16 4020-040202 SPONGE, FRONT VENTILATION PLATE 2




ERAIAIR FILTER ASSY

12—
1%

F41 AIR FILTER ASSY

Item No. Parts Number Parts Name(EN) ty Specification

1 0SQV-110000-1001 AIR FILTER 1

2 6NTA-040202 INNER HEX SCREW M5x12 2 M5x12
3 0SQV-110000-1000-20 SEAL RING 1

4 30601-111010 CLAMP Al1 1 All
5 0SQV-110000-1000-21 VALVE 1

6 30601-118010 CLAMP A18 2

7 0SQV-110008-1000 BREATHER HOSE, CRANKCASE 1

8 30601-117010 CLAMP A17 2 Al7
9 0SQV-110000-1000-24 STORAGE HOSE 1

10 0SQV-112000-1000 FILTER ELEMENT 1

11 0SQV-110000-1000-25 OIL STORAGE HOSE 1

12 0120-110003 CLAMP 52 2




L84 B RAT 344 S AIUPPER & LOWER CRANKCASE |

EO1-1 UPPER & LOWER CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-011102-1000 OIL NOZZLE 2 Dia 0.7
02 0SQV-011104-1000 SEAL RING, FILLER 1
03 0010-090005-0010 BOLT M6x16 4 M6x16
04 0SQV-011105-1000 BEARING GUARD, LH 1
05 0SQV-01FZ01-1002-0BPO0 CRANKCASE 1 MAUD SPIRIT BLACK
05 0SQV-01FZ01-1002-0D300 CRANKCASE 1
06 0SQV-060011-1000 BEARING SLEEVE 2
07 0SQV-011107-1000 0-RING 1 15x1.9
08 0SQV-011108-1000 COVER, FORK SHAFT 1
09 30403-01400 NEEDLE BEARING 1
10 1F30-011600 OIL SEAL 14x24x6 1
11 30403-02500 BEARING 1
12 0SQV-011103-1000 RESTRICTION PLUG 1
13 0SQV-011106-1000 BEARING GUARD, RH 1
14 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
15 0180-011006 GASKET 14 1 14
16 0180-021008-00001 BOLT 1
17 0SQV-011004-1000 RETAINER, BEARING 1
18 0SQV-011003-1000 RETAINER, BEARING 1
19 30410-01000 ROLLER 10x14 3 10X14
20 0SQV-012003-1000 BOLT M8x45 3 M8x45
21 0700-012105-00001 PLUG, MAIN OIL RAIL 1
22 0700-012106-00002 BOLT, OIL FILTER 1
23 0SQV-012002-1000 BOLT M8x65 4 M8x65
24 0SQV-012500-1000 BOLT KIT M8x105 3 M8x105
25 0SQV-012600-1000 BOLT KIT M8x55 1 M8x55
26 0SQV-010001-1000 OIL SEAL, COUNTERSHAFT 1 40x58x8
27 0010-060012-0010 BOLT M6x30 3 M6x30
28 0SQV-012400-1000 OIL PRESSURE SWITCH 1
29 0SQV-012700-1000 BOLT KIT M8x45 2 M8x45
30 0SQV-012200-1000 BOLT KIT M9x108 6 M9x108




H&%kME 4 B H/RIGHTALEFT SIDE COVER

E01-2 LEFT& RIGHT SIDE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021017-0010 BOLT M6x25 11 M6x25
02 0700-012201 0-SEAL RING 5x2 1 5x2
03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL 1
04 0SQV-013001-1000 CIRCLIP 1
05 30410-00800 ROLLER 4
06 30403-01200 NEEDLE BEARING HK1210 1 HK1210
07 0010-080009 OIL SEAL 1 12x20x5
08 0SQV-013005-1000-0D300 RH SIDE COVER 1 MIST SILVER BLACK
09 0700-013008 PLUG, OIL FILLING 1
10 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
11 0SQV-014001-1000-0D300 LH SIDE COVER 1 MIST SILVER BLACK
12 0010-060012-0010 BOLT M6x30 11 M6x30
13 0180-014010 WIRE CLIP 1
14 01A0-012003 O-SEAL RING 35x3.5 1 35x3.5
15 01A0-012002-0D300 STRAINER COVER 1 MIST SILVER BLACK
15 01A0-012002-0BP00 STRAINER COVER 1 MAUD SPIRIT BLACK
16 0DM0-011006 0-SEAL RING 13x2 1
17 0DM0-014003 VIEWING HOLE, TIMING INSPECTION 1




W77 K RIOIL PAN

E01-3 OIL PAN

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-015001-1000-0D300 OIL PAN 1 MIST SILVER BLACK
01 0SQV-015001-1000-0BP00 OIL PAN 1 MAUD SPIRIT BLACK
01 0SQV-015001-1001-0BP00 OIL PAN 1 MAUD SPIRIT BLACK
02 0010-021017-0010 BOLT M6x25 13 M6x25
03 0010-021014 WASHER 12 1 12
04 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1 M12x1.5
05 30410-00800 ROLLER 2




SHL#E4 BAH/CYLINDER HEAD COVER |

/®

E02-1 CYLINDER HEAD COVER

Item No. Parts Number Parts Name(EN) ty Specification

01 0010-021019-0010 BOLT M6x12 4 M6x12

02 0SQV-021004-1000 PRESS PLATE 1

03 0700-021003-00001 BOLT, CYLINDER HEAD COVER 4

04 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT 4

05 0SQV-021010-1000-0D300 CYLINDER HEAD COVER 1 MIST SILVER BLACK
05 0SQV-021010-1000-0BP0O0 CYLINDER HEAD COVER 1 MAUD SPIRIT BLACK
06 0SQV-021100-1000 PRESS PLATE 1

07 0SQV-021002-1000 GASKET, CYLINDER HEAD COVER 1

08 0HU0-021002 GULP PIN 2

09 0SQV-170200-1000 SPARK PLUG 2

10 0SQV-178000-1000 IGNITION COIL 2

11 0SQV-021005-1000 LABYRINTH COVER GASKET 1




542 &R (1)CYLINDER HEAD(1) |

W

11213/4/513

2

-y
p—

E02-2 CYLINDER HEAD (1)

Item No. Parts Number Parts Name(EN) Qty Specification
03 0SQV-022105-1000 BOLT M6x65 2 M6x65
04 0SQV-022106-1000 HEX FLANGE BOLT M6x45 10 M6x45
05 0010-080008 DOWEL PIN 4 8X14
06 0SQV-022008-1000 BOLT M10x150, CYLINDER HEAD 6 M10x150
07 0700-022016 WASHER 10.5x19x2.3 6 10.5x19x2.3
08 0SQV-022011-1000 BOLT M6x90 2 M6x90
09 0010-023010-0010 BOLT M6x20 4 M6x20
10 0SQV-022200-1000 CONNECTOR ASSY. 1
11 1F30-024016 OIL SEAL, SURFACE 1
12 018B-022810 WATER TEMPERATURE SENSOR 1
14 0MQO0-022500 THERMOSTAT 1
15 0SQV-022002-1000 SEAL RING, THERMOSTAT CAP 1
16 0SQV-022001-1000-0D300 THERMOSTAT CAP 1 MIST SILVER BLACK
16 0SQV-022001-1000-0BPO0 THERMOSTAT CAP 1 MAUD SPIRIT BLACK
17 0SQV-022300-1000 GASKET, CYLINDER HEAD 1
18 0180-022003-00001 STUD 4
19 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT 1
20 0DMO0-022008-00001 DAMPING BOLT, CYLINDER HEAD 1
21 0SQV-022100-1001-0BP00 CYLINDER HEAD 1 MAUD SPIRIT BLACK
21 0SQV-022100-1001-0D300 CYLINDER HEAD 1 MIST SILVER BLACK
21 0SQV-022100-1003-0BP00 CYLINDER HEAD ASSY 1




ST B(2)CYLINDER HEAD(2)

Vi

=
4%

ﬁ“fg
8
\

%—5

4

@—3

2

B8

]

4

E02-3 CYLINDER HEAD (2)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0SQV-022004-1000 VALVE, INTAKE 4

02 0SQV-022005-1000 VALVE, EXHAUST 4

03 0MQ0-022003 UPPER SEAT, VALVE SPRING 8

04 0700-022004 LOCK CLIP, VALVE 16

05 0MQ0-022005-0370 TAPPET 8 T=3.94
05 0MQO0-022005-0380 TAPPET 8 T=3.96
05 0MQ0-022005-0390 TAPPET 8 T=3.98
05 0MQO0-022005-0400 TAPPET 8 T=4.00
05 0MQ0-022005-0410 TAPPET 8 T=4.02
05 0MQ0-022005-0420 TAPPET 8 T=4.04
05 0MQO0-022005-0430 TAPPET 8 T=4.06
05 0MQO0-022005-0440 TAPPET 8 T=4.08
05 0MQ0-022005-0450 TAPPET 8 T=4.10
05 0MQO0-022005-0460 TAPPET 8 T=4.12
05 0MQ0-022005-0030 TAPPET 8 T=3.26
05 0MQ0-022005-0470 TAPPET 8 T=4.14
05 0MQ0-022005-0040 TAPPET 8 T=3.28
05 0MQO0-022005-0480 TAPPET 8 T=4.16
05 0MQ0-022005-0050 TAPPET 8 T=3.30
05 0MQO0-022005-0490 TAPPET 8 T=4.18
05 0MQO0-022005-0060 TAPPET 8 T=3.32
05 0MQ0-022005-0070 TAPPET 8 T=3.34
05 0MQO0-022005-0080 TAPPET 8 T=3.36
05 0MQ0-022005-0090 TAPPET 8 T=3.38
05 0MQ0-022005-0100 TAPPET 8 T=3.40
05 0MQ0-022005-0110 TAPPET 8 T=3.42
05 0MQ0-022005-0120 TAPPET 8 T=3.44
05 0MQ0-022005-0010 TAPPET 8 T=3.22
05 0MQ0-022005-0020 TAPPET 8 T=3.24
05 0MQ0-022005-0130 TAPPET 8 T=3.46
05 0MQ0-022005-0140 TAPPET 8 T=3.48
05 0MQ0-022005-0150 TAPPET 8 T=3.50
05 0MQ0-022005-0160 TAPPET 8 T=3.52
05 0MQ0-022005-0170 TAPPET 8 T=3.54
05 0MQO0-022005-0180 TAPPET 8 T=3.56
05 0MQ0-022005-0190 TAPPET 8 T=3.58
05 0MQ0-022005-0200 TAPPET 8 T=3.60
05 0MQ0-022005-0210 TAPPET 8 T=3.62
05 0MQ0-022005-0220 TAPPET 8 T=3.64
05 0MQO0-022005-0230 TAPPET 8 T=3.66
05 0MQ0-022005-0240 TAPPET 8 T=3.68
05 0MQ0-022005-0250 TAPPET 8 T=3.70
05 0MQ0-022005-0260 TAPPET 8 T=3.72
05 0MQO0-022005-0270 TAPPET 8 T=3.74
05 0MQ0-022005-0280 TAPPET 8 T=3.76
05 0MQO0-022005-0290 TAPPET 8 T=3.78
05 0MQO0-022005-0300 TAPPET 8 T=3.80
05 0MQ0-022005-0310 TAPPET 8 T=3.82
05 0MQO0-022005-0320 TAPPET 8 T=3.84
05 0MQ0-022005-0330 TAPPET 8 T=3.86
05 0MQO0-022005-0340 TAPPET 8 T=3.88
05 0MQO0-022005-0350 TAPPET 8 T=3.90
05 0MQ0-022005-0360 TAPPET 8 T=3.92
06 0SQV-022006-1000 LOWER SEAT, VALVE SPRING 8

07 0SQV-022003-1000-10 VALVE SPRING 8

08 0700-022400-1000 SEAL RING, VALVE STEM 8




5§ & R(4)CYLINDER HEAD(4) |

Vi

E02-4 CYLINDER HEAD (3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-023001-1000-0D300 CYLINDER 1 MIST SILVER BLACK
01 0SQV-023001-1000-0BP00 CYLINDER BODY 1 MAUD SPIRIT BLACK
02 30410-00800 ROLLER 4
03 0SQV-023002-1000 GASKET, CYLINDER 1




EAKHDERICAMSHAFT |

Vi
E02-5 CAMSHAFT
Item No. Parts Number Parts Name(EN) ty Specification
01 30004-060012150 BOLT 2
02 1F30-024012 BOLT M6x18 2 M6x18
03 0700-024003 RETAINER 2
04 0SQV-024013-1000 CENTRIFUGAL WHEEL 1
04 0SQV-024013-1001 CENTRIFUGAL WHEEL 1
05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET 1
06 0SQV-024001-1000 AIR INLET TIMING SPROCKET 1
07 0SQV-024200-1000 TIMING CHAIN 1
08 0SQV-024100-1000 CHAIN GUIDE BLOCK 1
09 0SQV-024600-1000 CAMSHAFT, AIR EXHAUST 1
09 0SQV-024600-1001 CAMSHAFT, AIR EXHAUST 1
10 0SQV-024500-1000 CAMSHAFT, AIR INTAKE 1
10 0SQV-024500-1001 CAMSHAFT, AIR INLET 1
11 0SQV-024005-1000 TENSION PLATE 1
11 0SQV-024005-1001 TENSION PLATE 1
12 0SQV-024009-1000 PIN SHAFT 1
13 0SQV-024008-1000 PLATE, TIMING CHAIN 1
14 0010-021019-0010 BOLT M6x12 1 M6x12
15 0SQV-024400-1000 HYDRAULIC TENSIONER 1
15 0SQV-024400-1001 HYDRAULIC TENSIONOR 1
16 0010-023010-0010 BOLT M6x20 2 M6x20
17 0SQV-024401-1000 GASKET, HYDRAULIC TENSIONER 1
18 0SQV-024003-1000 CHAIN GUIDE 1
18 0SQV-024003-1001 CHAIN GUARD 1




BANLERIFLYWHEEL |

E03 MAGNETO

Item No. Parts Number Parts Name(EN) Qty Specification
1 0SQV-032000-1000 MAGNETO STATER 1
1 0SQV-032000-1000-10 MAGNETO STATOR ASSY 1
2 0180-030001-00001 SCREW M6x30 3
3 0SQV-032100-1000 STATER WIRE PRESS PLATE 1
4 0010-030002-00001 BOLT 2
5 0SQV-031000-1001 MAGNETO ROTOR ASSY 1




Fi 547 FF 2 1)/ CRANKSHAFT &CONNECTING ROD(1) |

E04-1 CRANKSHAFT &CONNECTING ROD (1)

Item No. Parts Number Parts Name(EN) Qty Specification

1 0SQV-040110-10A0 PISTON RING KIT 2

2 0110-040006-0050 CIRCLIP, PISTON PIN 4

3 0SQV-040008-1000 PISTON PIN 2

4 0SQV-040007-1001-Q0-00001 PISTON 2 MARK I
4 0SQV-040007-1001-Q0-00002 PISTON 2

5 0SQV-042000-1001-Q0-00001 CONNECTING ROD ASSY 2

5 0SQV-042000-1001-Q0-00002 CONNECTING ROD ASSY 2

6 0SQV-040009-1000-Q0-00001 | PLAIN BEARING, CONNECTING ROD 4 RED
6 0SQV-040009-1000-Q0-00002 | PLAIN BEARING, CONNECTING ROD 4 BLACK
6 0SQV-040009-1000-Q0-00003 | PLAIN BEARING, CONNECTING ROD 4 BLUE




J 5% ¥ & R (2)/ CRANKSHAFT 4CONNECTING ROD(2) |

E04-2 CRANKSHAFT &CONNECTING ROD (2)

Item No. Parts Number Parts Name(EN) Qty Specification
1 0SQV-040001-1000 BOLT M12x1.25x40 1 M12x1.25x40
2 0700-040002-00001 WASHER 1 12.5x33x5
3 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT 6 RED
3 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN 6 BLACK
3 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT 6 BLUE
4 0180-040007 WOODRUFF KEY 1
5 0SQV-041000-1001 CRANKSHAFT ASSY 1
5 0SQV-041000-1002 CRANKSHAFT ASSY 1




B A% KRICLUTCH ASSY

12
15—d

EO5 CLUTCH
Item No. Parts Number Parts Name(EN) Qty Specification
1 0SQV-050001-1000 WASHER 1 25.2x46x5.8
2 0SQV-050005-1001 DRIVE GEAR, OIL PUMP 1
3 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
4 0SQV-051000-1000-Q0-00001 CLUTCH ASSY 1
4 0SQV-051000-1000-Q0-00002 CLUTCH ASSY 1
4 0SQV-051000-1001-Q0-00002 CLUTCH SUB ASSY 1 MARK B
4 0SQV-051000-1001-Q0-00001 CLUTCH SUB ASSY 1 MARK A
5 0DMB-051220 FRICTION DISC 2 3
6 0DMB-051207 DRIVEN DISC 2 4
7 0DMB-051210 FRICTION DISC 1 3
8 0DMB-051205 DRIVEN DISC 1 1
9 0SQV-050004-1001 ROD 1
10 30400-01207 ROLLER BEARING 1
11 0SQV-050100-1000 CONTROL SHAFT, CLUTCH 1
12 0700-013006-00001 RETURN SPRING, CLUTCH CONTROL LEVER 1
13 0700-013007 WASHER 1 12.5x18.5x0.6




EA & ERICLUTCH ASSY

-~

Vi

E05-A CLUTCH (FCC)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-050001-1000 WASHER 1 25.2x46x5.8
02 0SQV-050005-1001 DRIVE GEAR, OIL PUMP 1
03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
04 0SQV-051000-1001-Q0-00002 CLUTCH SUB ASSY 1 MARK B
04 0SQV-051000-1001-Q0-00001 CLUTCH SUB ASSY 1 MARK A
05 0SQV-050004-1001 ROD 1
06 30400-01207 ROLLER BEARING 1
07 0SQV-050100-1000 CONTROL SHAFT, CLUTCH 1
08 0700-013006-00001 RETURN SPRING, CLUTCH CONTROL LEVER 1
09 0700-013007 WASHER 1 12.5x18.5x0.6




HA&RYHICLUTCH ASSY

E05-B CLUTCH(CHONGQIN CHANGXIN)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-050001-1000 WASHER 1 25.2x46x5.8
02 0SQV-050005-1001 DRIVE GEAR, OIL PUMP 1
03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
04 0SQV-051000-1000-Q1-00001 CLUTCH ASSY 1
04 0SQV-051000-1000-Q1-00002 CLUTCH ASSY 1
05 0SQV-050004-1001 ROD 1
06 30400-01207 ROLLER BEARING 1
07 0SQV-050100-1000 CONTROL SHAFT, CLUTCH 1
08 0700-013006-00001 RETURN SPRING, CLUTCH CONTROL LEVER 1
09 0700-013007 WASHER 1 12.5x18.5x0.6
10 0SQV-051100-1000-M1 PRIMARY DRIVEN PULLEY ASSY 1
11 0SQV-051200-1000-M1 CENTRAL SLEEVE ASSY 1
12 0SQV-060004-1000 LOCK WASHER 1
13 0SQV-051210-1000-M1 FRICTION DISC ASSY 1 3
14 0SQV-051220-1000-M1 FRICTION DISC ASSY 2 3
15 0SQV-051213-1000-M1 DRIVEN DISC 1 1
16 0SQV-051214-1000-M1 DRIVEN DISC 2 4




BERE R (1) TRANSMISSION SYSTEM(1) |

- el
A

E06-1-V2 TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Qty Specification

1 30102-060016810 SCREW 1
2 0SQV-065100-1000 SPRING, ROCKER ARM 1
3 0700-064001 WASHER 2 6.3x16.3x1.2
4 0DM0-065001 SPRING, SWING ARM, GEARSHIFT 1
5 30004-060016110 BOLT M6x16 1 M6x16
6 0SQV-064100-1001 CAM, GEARSHIFT DRUM 1
7 30406-00303 NEEDLE BEARING 2
8 0SQV-064002-1000 BUSHING, SHIFT DRUM 1
9 30400-02505 BEARING 1
10 0010-090005-0010 BOLT M6x16 1 M6x16
11 0SQV-064001-1001 SHIFT DRUM 1
12 0SQV-060012-1000 O-RING 1 31x2.5
13 0SQV-060400-1000 GEAR SENSOR 1
14 0010-021017-0010 BOLT M6x25 2 M6x25
15 0SQV-063000-1000 GEARSHIFT ROD 1
16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
17 0SQV-060013-1000 WASHER 1 14x28x1
18 0SQV-060002-1000 SHIFT FORK 2 LH@~RH
19 0SQV-060003-1000 SHIFT FORK 1 MIDDLE
20 0SQV-060100-1001 FORK SHAFT ASSY 1
20 0SQV-060102-1002 FORK SHAFT 1
21 0SQV-060015-1001 DOWEL PIN 6 1
22 0700-064003 SLEEVE, SWING ARM, GEARSHIFT 1
23 0700-063007 SPRING, CONTACTOR 1

1

0700-063008

BALL CONTACTOR




#8% %4 £ HULUBRICATION SYSTEM\

/&

EO7 LUBRICATION SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
1 30801-01100 CIRCLIPS FOR SHAFT 11 1 11
2 0SQV-071003-1000 WASHER 2 11x20x1
3 0SQV-071001-1001 GEAR, OIL PUMP 1
4 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
5 0SQV-071002-1000 SHAFT, OIL PUMP 1
6 0010-023010-0010 BOLT M6x20 4 M6x20
7 0SQV-071101-10A0 OIL PUMP COVER ASSY 1
8 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
9 0700-071003 OUTER ROTOR, MAIN OIL PUMP 1
10 0700-071004 INNER ROTOR, MAIN OIL PUMP 1
11 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
12 0700-070101 GASKET, OIL SUCTION PAN 1
13 0SQV-073100-1000 FILTER 1
14 0700-070200 OIL FILTER 1
15 0SQV-072100-1000 OIL COOLER 1
16 0SQV-072003-1000 SEAL RING, OIL COOLER 2
17 0SQV-028002-1000-M1 CLAMP 4 Dia 22.5
18 0SQV-072001-1000 WATER OUTLET PIPE, OIL COOLER 1
19 0010-023008-00001 BOLT 4
20 0SQV-072002-1000 WATER INLET PIPE, OIL COOLER 1
21 0SQV-072200-1001-M1 TIE BAND 1




#BBHLA(2)ITRANSMISSION SYSTEM(2) |

E06-2 TRANSMISSION SYSTEM (2)

Item No. Parts Number Parts Name(EN) Qty Specification
1 0700-061002-00002 NUT 1
2 0700-061003 CIRCLIP 20 1 20
3 0SQV-061012-1000 BEARING, MAIN SHAFT 1
4 0SQV-061001-1000 MAIN SHAFT 1
5 0SQV-061008-1000 WASHER 2 25.2x31x1
6 0SQV-061011-1000 BUSHING 1 25x28x12
7 0SQV-061009-1000 5TH GEAR, MAIN SHAFT 1
8 0DMO0-062017 CIRCLIPS FOR SHAFT 25 3
9 0SQV-061007-1000 3RDATH GEAR, MAIN SHAFT 1
10 0DMO0-062016 SPLINE WASHER 25x31x1 2
11 0SQV-061006-1000 SPLINE SLEEVE 1
12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT 1
13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT 1
14 0SQV-061002-1000 WASHER 3 20.2x31x1.5
15 30499-02004 NEEDLE BEARING 2 KMJ20x26x13.8x1S
16 0700-061016 CIRCLIPS FOR SHAFT20 2 20
17 0SQV-062102-1000 BUSHING 1
18 0SQV-062101-1000 1ST GEAR, COUNTERSHAFT 1
19 0SQV-062013-1000 5TH GEAR, COUNTERSHAFT 1
20 30801-02805 CIRCLIPS FOR SHAFT 28 3 28
21 0SQV-062008-1000 WASHER, SPLINE 2
22 0SQV-062012-1000 3RD GEAR, COUNTERSHAFT 1
23 0SQV-062011-1000 SPLINE SLEEVE 1
24 0SQV-062009-1000 4TH GEAR, COUNTERSHAFT 1
25 0SQV-062006-1000 28.2x36x1 1 28.2x36x1
26 0SQV-062005-1000 28x10.5 1 28x10.5
27 0SQV-062007-1000 6TH GEAR, COUNTERSHAFT 1
27 0SQV-062007-1001 6TH GEAR, COUNTERSHAFT 1
28 0SQV-062004-1000 2ND, COUNTERSHAFT 1
29 0SQV-062001-1000 COUNTERSHAFT 1
29 0SQV-062001-1001 COUNTERSHAFT 1
30 0SQV-062003-1000 62x28 1 62x28
31 0800-062205 O-SEAL RING 25x2 1 25x2
32 0SQV-062002-1000 SHAFT SLEEVE, COUNTERSHAFT 1
33 0MQ0-062030 SPROCKET, OUTPUT 1
34 0700-062015 WASHER 1
35 0SQV-060014-1000 NUT M20x1.5 1 M20x1.5
36 0SQV-061000-1000 MAIN SHAFT 1
37 0SQV-062000-1001 COUNTERSHAFT ASSY 1
37 0SQV-062000-1002 COUNTERSHAFT ASSY 1




XFEERIWATER PUMP

E0O8 WATER PUMP

Item No. Parts Number Parts Name(EN) ty Specification
01 0HTB-065202 BOLT M6x42 4 M6x42
02 0180-014010 WIRE CLIP 1
03 0SQV-081000-1001-0BUOO WATER PUMP SUB ASSY 1
03 0SQV-081000-1001-0BP00 WATER PUMP SUB ASSY 1 MAUD SPIRIT BLACK
04 0SQV-081009-1000 0O-RING 1
05 0SQV-080002-1000 0O-RING 33x2.65 1




AL EH/STARTING SYSTEM

EQ9 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 30102-060012810 SCREW 6
02 0SQV-091000-1000 OVERRIDING CLUTCH 1
02 0SQV-091000-1001 OVERRIDING CLUTCH ASSY 1
03 0SQV-092000-1001 GEAR, STARTING MOTOR 1
04 0700-090003 SHAFT, MIDDLE GEAR 1
05 0SQV-090001-1000 DUAL GEAR 1
06 0SQV-093000-1000 STARTING MOTOR 1
07 0010-021017-0010 BOLT M6x25 2 M6x25




4% ¥ H/BALANCER SHAFT

E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification

01 0SQV-161000-1001 FRONT BALANCING SHAFT 1

01 0SQV-161000-1002 FRONT BALANCING SHAFT ASSY 1

02 0SQV-162000-1001 REAR BALANCING SHAFT 1

03 0SQV-011002-1000-Q0-00001 | PLAIN BEARING, BALANCER SHAFT 4 RED

03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCE SHAFT 4 BLACK

03 0SQV-011002-1000-Q0-00003 | PLAIN BEARING, BALANCER SHAFT 4 BLUE

04 30400-02009 BEARING 2




W5 TRAAGHATHROTILESINJECTOR

E17 THROTTLE&INJECTOR
Item No. Parts Number Parts Name(EN) ty Specification
01 0SQV-022009-1000 O-RING 2 46.2x2
02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY 1
03 0010-023008-00001 BOLT 3
04 0SQV-022410-1000 CLAMP 62 2
05 0SQV-173000-1001 THROTTLE BODY ASSY 1
05 0SQV-173000-1000-10 THROTTLE BODY ASSY 1
06 0SQV-173200-1001 FUEL PIPE ASSY 1
07 0010-090005-0010 BOLT M6x16 1 M6x16




